



<b>Primary Care Management</b>	* May be associated with phonophobia, photophobia or movement sensitivity	therapy/relaxation therapy. This may be considered alongside preventative/symptomatic treatment. Consider triggers, e.g. caffeine, too much/little sleep, menstrual cycle, stress. <b>D</b> If symptoms unresolved: reconfirm diagnosis, reassess lifestyle advice, check usage and compliance of treatment, rule out medication overuse headache <b>E</b> Consider routine referral to neurology for advice or review if: complication of migraine has developed (chronic); diagnosis uncertain, change in character of migraine, treatment in primary care does not adequately control symptoms/reduce frequency (i.e. failure of adequate trials of 3 preventative drugs) <b>F</b> Consider urgent referral or admission if: serious cause of headache suspected; patient in severe, uncontrolled status migrainosus (lasting > seventy-two hours)
	* Two out of three of the following has high sensitivity for migraine:	
	i) Three months of recurrent headache	
	ii) Associated with nausea	
	iii) Light sensitivity more pronounced with headache	

**Figure 1 – therapeutic ladder for acute treatment of Migraine (see NICE and BASH guidelines for more info)**

Level	Recommended Treatments	Indication
First Line	<u>Simple Analgesia, e.g.</u> 1 Soluble aspirin 900 mgs +/- antiemetic (10mg domperidone) <b>OR</b> 2 Triptans (see formulary) +/- antiemetic (domperidone) - if one triptan is not helpful, try another <b>OR</b> 3 Ibuprofen 400 – 600 mgs +/- antiemetic (domperidone) <b>OR</b> 4 Soluble paracetamol 1000 mgs +/- antiemetic (domperidone)	Any migraine headache of any severity
Second Line	<u>Combination therapies, e.g.</u> Triptan & soluble aspirin +/- antiemetic (domperidone) <b>OR</b> Triptan & soluble paracetamol +/- antiemetic (domperidone)	Migraine which failed to respond to First Line or associated with significant nausea or vomiting
AVOID	All opiates should be avoided as they are typically ineffective and lead to dependence and medication overuse headache.	

**Figure 2 – Preventative treatment of migraine; should be given for at least three months at its maximum tolerated dose before impact assessed, and if successful continued for approximately six months and then tailed off**

Level	Drugs	Suggested Dosing Schedule	Indication/comment
First Line	Beta-blockers, e.g. Propranolol	80mg MR increased to 160mg MR if tolerated	Caution asthma
	Or Topiramate	25 mgs once daily, increasing by 25 mgs every two weeks until 50 mgs twice daily	Potentially teratogenic
Second Line	Amitriptyline (unlicensed)	10 – 25mg at night, can be increased by 10 - 25mg mgs every week to 75 – 150mg	First line in child bearing age and Asthma
Others (unlicensed)	Candesartan Riboflavin Acupuncture	Up to 16mg per day (as per BNF titration) 400mg once daily 5-8 week course of up to 10 sessions	<u>Avoid gabapentin/pregabalin</u> (ineffective) and <b>sodium valproate</b> (MHRA instruction) in all cases of women of child bearing potential
Chronic migraine	Botulinum toxin Or Erenumab (CGRP inhibitor)	Injections as per PREEMPT study – requires referral to neurology  Limited availability from drug company (Novartis) – requires referral to Dr K Dawson, Dr J Anderson or Dr F Joseph	Where three prophylactic agents at adequate dose have failed and fifteen headache days per month with at least eight of these due to migraine in absence of medication overuse headache

Dr J G Llewelyn, Dr K Dawson, Neurology Directorate, ABUHB, 2013

Revised: Dr J Anderson (July 2019)

Note: some of the medication recommendations are for unlicensed indications

Source:

- 1 Map of Medicine Pathway for Headache in Adults
- 2 "Managing Headache in General Practice: a New Approach" by Dr Raeburn Forbes and Dr Orla Gray
- 3 NICE Guidelines: Headaches, CG150: September 2012 (Updated 2015)
- 4 NICE TA250: Botulinum toxin type A for chronic migraine: June 2012.
- 5 British Association for the Study of Headache Management Guidelines 3<sup>rd</sup> Edition 2010